
 

 1

DDDEEESSSAAALLLIIINNNAAATTTIIIOOONNN   AAANNNDDD   WWWAAATTTEEERRR   
PPPUUURRRIIIFFFIIICCCAAATTTIIIOOONNN   TTTEEECCCHHHNNNOOOLLLOOOGGGYYY   RRROOOAAADDDMMMAAAPPP   

 
 

A REPORT OF THE EXECUTIVE COMMITTEE 
 

   
Discussion Facilitated by Sandia National Laboratories  

and the U.S. Department of Interior, Bureau of Reclamation 
 

Desalination & Water Purification Research & Development Program Report #95   





 

 

REPORT DOCUMENTATION PAGE  Form Approved 
OMB No. 0704-0188 

Public reporting burden for this collection of information is estimated to average 1 hour per response, including the time for reviewing instructions, searching existing data sources, gathering and 
maintaining the data needed, and completing and reviewing the collection of information.  Send comments regarding this burden estimate or any other aspect of this collection of information,  
including suggestions for reducing this burden to Washington Headquarters Services,  Directorate for Information Operations  and  Reports,  1215  Jefferson Davis Highway, Suit 1204, Arlington VA 
22202-4302, and to the Office of Management and Budget, Paperwork Reduction Report (0704-0188), Washington DC 20503. 

1. AGENCY USE ONLY (Leave Blank) 
 

2. REPORT DATE 
January 2003 

3. REPORT TYPE AND DATES COVERED 
2003 Final 

4. TITLE AND SUBTITLE 

 
Desalination and Water Purification Technology Roadmap - 
A Report of the Executive Committee 
6. AUTHOR(S) 

 
U.S. Bureau of Reclamation 
Sandia National Laboratories 

5. FUNDING NUMBERS 
 

7. PERFORMING ORGANIZATION NAME(S) AND ADDRESS(ES) 
   Bureau of Reclamation, Denver Federal Center 
   Water Treatment Engineering & Research Group 
   P.O. Box 25007 
   Denver, CO  80225-0007 
 

8. PERFORMING ORGANIZATION 
REPORT NUMBER 
 

9. SPONSORING/MONITORING AGENCY NAME(S) AND ADDRESS(ES) 
 
Same 

10. SPONSORING/MONITORING 
AGENCY REPORT NUMBER 

 
DWPR Program #95 

11. SUPPLEMENTARY NOTES 
 
12a. DISTRIBUTION/AVAILABILITY STATEMENT 
   Available from the National Technical Information Service, Operations 
Division, 
   5285 Port Royal Road, Springfield, Virginia  22161 

12b. DISTRIBUTION CODE 
 
 

13. ABSTRACT (Maximum 200 words) 
 
The Desalination and Water Purification Technology Roadmap presents a summary of the water supply challenges 
facing the U.S. through 2020, and suggests areas of research and development that may lead to technological solutions 
to these challenges. 
 
The Roadmap is a living document – updates to the Roadmap will be made on a regular basis to ensure that it remains 
current and relevant.  The Roadmap will also be complimented by a series of documents, created as a result of 
meetings to be held with experts around the nation, focused on:  discrete research projects; regulatory issues; U.S. 
impaired water resources; and plans to ease commercialization of technologies. 
 
The views and opinions expressed herein do not necessarily state or reflect the policies or decisions of the 
Administration, the United States Government, any agency thereof, or any of their contractors. 

15. NUMBER OF PAGES 
74 

14. SUBJECT TERMS— 
desalination/water purification/advanced water 
treatment/research/technology/roadmap 16. PRICE CODE 

 
17. SECURITY CLASSIFICATION 
OF REPORT 
UL 

18. SECURITY CLASSIFICATION 
OF THIS PAGE 
UL 

19. SECURITY CLASSIFICATION 
OF ABSTRACT 
UL 

20. LIMITATION OF ABSTRACT 
UL 

NSN 7540-01-280-5500            Standard Form 298 (Rev. 2-89) 
              Prescribed by ANSI Std. 239-18  
              298-102





Desalination and Water Purification Technology Roadmap 

 

ROADMAPPING PARTICIPANTS 

Executive Committee Members 
William Blomquist, Indiana University 
Shannon Cunniff, United States Department of the Interior, Bureau of Reclamation 
Peter Fox, Arizona State University 
David Furukawa, Separation Consultants, Inc. 
Marie Garcia, Sandia National Laboratories 
Michael Gritzuk, Phoenix Water Services Department 
Lisa Henthorne, Aqua Resources International 
Anita Highsmith, Highsmith Environmental Consultants  
Thomas Hinkebein, Sandia National Laboratories (Desalination Roadmap Program Manager) 
Kevin Price, United States Department of the Interior, Bureau of Reclamation 
Gary Wolff, Pacific Institute 

Working Groups  
Membrane Technologies Reuse/Recycling Technologies 
Wayne Einfeld, Sandia National Laboratories 
Joyce Essien, Centers for Disease Control 
Lisa Henthorne, Aqua Resources International 
(lead) 
Anita Highsmith, Highsmith Environmental 
Consultants 
Hari Krishna, Texas Water Development Board 
Jim Lozier, CH2M Hill 
Bob Yamada, San Diego County Water Authority 
 

Peter Fox, Arizona State University (lead) 
Rick Martin, United States Department of the 
Interior, Bureau of Reclamation 
Wade Miller, WateReuse Foundation 
Amit Pramanik, WERF 
Bahman Sheikh, Independent Consultant 
Pick Talley, Pinellas (FL) County Utilities 
 

Alternative/Thermal Technologies Concentrate Management Technologies 
Joe Cotruvo, NSF International 
David Furukawa, Separation Consultants, Inc.  
Marie Garcia, Sandia National Laboratories 
Mike Hightower, Sandia National Laboratories 
Thomas Hinkebein, Sandia National Laboratories 
Thomas Jennings, United States Department of the 
Interior, Bureau of Reclamation (lead) 
Ed Knobbe, Sciperio 
Ron Linsky, National Water Research Institute 
Bernie Mack, Ionics Inc. 
John Pellegrino, Consultant 
Kevin Price, United States Department of the 
Interior, Bureau of Reclamation 
 

Bill Beddow, CH2MHill 
Mark Beuhler, Metropolitan Water District of 
Southern California 
Shannon Cunniff, United States Department of 
the Interior, Bureau of Reclamation 
Michael Gritzuk, Phoenix Water Services 
Department (co-lead) 
Mike Hightower, Sandia National Laboratories 
Thomas Hinkebein, Sandia National 
Laboratories (co-lead) 
Scott Irvine, United States Department of the 
Interior, Bureau of Reclamation 
Mike Mickley, Mickley and Associates 
John Potts, McGoran & Associates 
Kevin Price, United States Department of the 
Interior, Bureau of Reclamation 
Robert Reiss, Reiss Environmental 
Karen Wayland, Office of Senator Harry Reid 
Ed Weinberg, EW Consultant 
Gary Wolff, Pacific Institute 
 





Desalination and Water Purification Technology Roadmap 

 

ACKNOWLEDGEMENTS 
 
The Executive Committee would like to thank the following individuals for their 
contributions to the Roadmap: 
 
Michael Radnor and Jeffrey Strauss of Northwestern University, for providing their 
thoughts on roadmapping; 
 
Jack Bishop of Kingsbury International, Inc., for his facilitation skills; 
 
Goldie Piatt of Sandia National Laboratories, for her organizational and logistics support; 
 
Kevin DeGroat, Dennis Fargo, and Douglas Eisemann of McNeil Technologies, for their 
facilitation of Roadmap meetings; and 
 
Conrad Mulligan of McNeil Technologies for establishing the logic of the roadmap, 
organizing and facilitating workgroup and Executive Committee meetings, and writing 
the Roadmap report. 
 
 

Sandia is a multiprogram laboratory operated by Sandia Corporation, a Lockheed 
Martin Company for the United States Department of Energy’s National Nuclear 
Security Administration under contract DE-AC04-94AL85000. 





Desalination and Water Purification Technology Roadmap 

 

GLOSSARY OF TERMS 
 
Aquifer A subsurface feature comprised of permeable soil and rock that 

contains water.  
Brackish water Brackish water is defined by containing higher TDS levels than 

potable water, but lower TDS levels than seawater (in the range of 
1,000 mg/l TDS to 25,000 mg/l TDS).  Brackish waters can be 
found in coastal areas (bays and estuaries, where fresh water 
mixes with salt water), in aquifers (where it is usually referred to as 
saline water), and in surface waters (salt marshes, for instance, 
contain brackish water). 

Concentrate Concentrate is the byproduct from desalination.  This byproduct 
contains the contaminants removed from impaired waters during 
desalination and water purification processes.  Concentrates are 
generally liquid substances that may contain up to 20% of the water 
that is treated (i.e., for every 100 gallons of impaired waters that are 
treated, up to 20 gallons of that water is commingled with the 
removed contaminants). 

Conjunctive use The coordinated and integrated management of surface water and 
ground water resources. 

Conventional water 
treatment technologies 

Typical conventional water treatment consists of six basic steps: 
screening; coagulation to combine solids so that they settle; 
sedimentation to settle suspended solids; filtration; disinfection; and 
storage.  Sometimes all of these five steps are not needed, and 
sometimes, additional steps are required to meet water quality 
standards.  Dissolved ionic species and hydrocarbons in source 
waters require treatment using chemical additions, soda ash or 
weak acids, or by filtration with activated carbon or calcite filters.  
Conventional water treatment processes have been employed for 
more than 100 years. 

Cost, Capital Total capital cost includes the indirect costs associated with the 
owner’s costs of studies, engineering, licenses, interest on working 
capital, insurance during the construction period as well as the 
direct capital costs.  It is the owner’s total investment up to the point 
that the plant is put into useful operation. 

Cost, Indirect Capital The owner’s costs associated with such items as studies, planning, 
engineering, construction supervision, licensing, startup, public 
relations, and training.  These costs are a part of the cost of placing 
the plant in operation and are in addition to the direct capital costs 
associated with equipment and contracts for construction. 

Electrodialysis The separation of substances in solution by means of their unequal 
diffusion through semi-permeable membranes that is conducted 
with the aid of an electromotive force applied to electrodes adjacent 
to both sides of the membrane. 

Fouling The reduction in performance of process equipment that occurs as 
a result of scale buildup, biological growth, or the deposition of 
materials. 

Ground water Water normally found underground and obtained from wells.  Not to 
be confused with surface water such as rivers, ponds, lakes, or 
waters above the water table. 

Impaired water Impaired water is that which is contaminated by salts, metals, 
radionuclides, biologic organisms, organic chemicals, fertilizers, 
pesticides, and a host of other substances that must be removed 
prior to the water being suitable for potable use. 



Desalination and Water Purification Technology Roadmap 

 

kWh Kilowatt-hours.  A measure of electrical usage. 
Membrane A semi-permeable film.  Membranes used in electrodialysis are 

permeable to ions of either positive or negative charge.  Reverse 
osmosis membranes ideally allow the passage of pure water and 
block the passage of salts. 

On-demand removal On-demand removal describes the time-relevant removal of 
selected contaminants to meet local requirements (i.e., removing 
what you want to remove when you want to remove it).   

Osmosis Movement of water from a dilute solution to a more concentrated 
solution through a membrane separating the two solutions. 

Pilot plant An experimental unit of small size, usually less than 0.1 mgd 
capacity, used for early evaluation and development of new 
improved processes and to obtain technical and engineering data. 

Pretreatment The processes such as chlorination, clarification, coagulation, scale 
inhibition, acidification, and deaeration that may be employed on 
the feed water to a water supply purification or desalination plant to 
minimize algae growth, scaling, and corrosion. 

Public sector Includes all public agencies, including Federal, State, and local 
governments, and non-profit research institutions. 

Saline water Water with dissolved solids exceeding the limits of potable water.  
Saline water may include seawater, brackish water, mineralized 
ground and surface water and irrigation return flows. 

Salinity Salinity is a term used to describe the amount of salt in a given 
water sample.  Salinity is usually referred to in terms of total 
dissolved solids (TDS), and is measured in milligrams of solids per 
liter (mg/l).  Seawater has a worldwide average of 35,000 mg/l TDS.  
Brackish waters contain between 1,000 mg/l and 25,000 mg/l TDS.  
Drinking water contains between 400 and 800 mg/l TDS. 

Salt Salt, as referred to in this document, is a catch-all term that 
incorporates a variety of substances found in source waters, 
including:  calcium, sodium, magnesium, carbonate, bicarbonate, 
sulfate, chloride.  Salts may also include lesser amounts of 
potassium, selenium, boron, manganese, fluoride, nitrate, iron, and 
arsenic.  It is important to note that the salts referred to in this 
document are not the same as table salts (NaCl). 

Scale Salts deposited on heat transfer or membrane surfaces that retard 
the rate of heat transfer or ion or water permeation. 

Scale inhibitor An agent that ties up and thus inactivates certain metal ions.  It may 
be added to a feed water to extend the limits of saturation of scaling 
substances.  Also known as antiscalant or sequestering agents. 

Seawater Seawater is that water found in the oceans.  Seawater has a 
worldwide average concentration of 35,000 mg/l TDS, 3/4 of which 
is NaCl. 

Surface water Surface waters are those waters contained in flowing sources 
(rivers, streams, etc.) and in still sources (oceans, seas, lakes, 
man-made reservoirs, etc.) 

Synthetics Man-made contaminants (industrial chemicals, pharmaceuticals, 
etc.) 

Traditional sources of 
water  

‘Traditional’ water sources referred to in this document are primarily 
surface waters and ground waters that are neither brackish, saline, 
nor seawater.   

Unconventional sources of 
water 

Unconventional water sources referred to in this document are 
those that are produced during oil and gas extraction activities and 
coal bed methane production, or that are contained in saline 
aquifers. 



Desalination and Water Purification Technology Roadmap 

 

LIST OF ACRONYMS AND ABBREVIATIONS 
 
 
A&E Architect & Engineering 
CBM Coal Bed Methane 
CFD Computational Fluid Dynamics 
ED Electrodialysis 
EPA Environmental Protection Agency 
EPS Extra-cellular Polymeric Substances 
M&E Materials and Energy 
MF Microfiltration 
MTBE Methyl Tertiary Butyl Ether 
NASA National Aeronautics and Space Administration 
NF Nanofiltration 
R&D Research and Development 
RO Reverse osmosis 
SDI Silt Density Index 
TDS Total Dissolved Solids 
UF Ultrafiltration 
ZLD Zero Liquid Discharge 
  
  





Desalination and Water Purification Technology Roadmap 

 

PREFACE 
The Desalination and Water Purification Roadmap presents a summary of the water 
supply challenges facing the United States, and suggests areas of research and 
development that may lead to technological solutions to these challenges.   
 
This Roadmap is a living document – updates to the Roadmap may be made on a regular 
basis to ensure that it remains current and relevant.  The Roadmap may also be 
complemented by a series of additional documents, created as a result of meetings to be 
held with experts around the nation, focused on: 
 

• Defining discrete research projects and priorities based on the information 
contained within this Roadmap,  

• Identifying regulatory issues related to the implementation of desalination and 
water purification technologies, and developing potential solutions where 
conflicts are found; 

• Identifying, evaluating, and quantifying the United States’ impaired water 
resources to better assess the impact that desalination and water purification 
technologies may have on the nation’s water supply; 

• Generating plans to accelerate the commercialization of desalination and water 
purification technologies developed as a result of this Roadmap.   

 
This Roadmap cannot exist in a vacuum – technology development must be undertaken 
with the context of the product’s end-use in mind.  Hence, future meetings will seek to 
bring together representatives from local, State, and Federal agencies, associations and 
non-governmental organizations, and the private sector so that a broader context of the 
nation’s water supply issues may be drawn and utilized to foster and guide technological 
development. 
 
The goal of this process is to: 

• Develop a consensus and direction to guide investments for the creation of new 
water purification technologies; 

• Identify the roles that various sectors of the economy (e.g., federal government 
agencies, the private sector, educational and non-profit organizations) can play in 
the creation of new water purification technologies; and 

• Develop an expert group to review alternative water purification technologies. 

 
 

The views and opinions expressed herein do not necessarily state or reflect the policies or 
decisions of the Administration, the United States Government, any agency thereof, or any of 
their contractors. 





Desalination and Water Purification Technology Roadmap 

 

 
 
 
 
 
 
 
 
 

 

 

 

 

 
This Page Left Intentionally Blank





Desalination and Water Purification Technology Roadmap 

 

EXECUTIVE SUMMARY 
Water is the backbone of our economy – safe and 
adequate supplies of water are vital for agriculture, 
industry, recreation and human consumption.  While 
our supply of water today is largely safe and 
adequate, we as a nation face increasing water supply 
challenges in the form of extended droughts, water 
demand growth due to population increases, more-
stringent health-based regulations, and competing 
demands from a variety of users.   
 
The Roadmap Executive Committee recognizes that there is no ‘silver bullet’ 
solution to our nation’s water-supply challenges.  The complexity of the 
challenges will require a disciplined, focused, and interdisciplinary program to 
create a ‘toolbox’ of solutions.   
 
Technological advances in how we purify our water are one important ‘tool’ 
that will help mitigate our nation’s future water supply challenges.  
Technologies originally designed to desalinate water are extremely effective in 
removing contaminants (ranging from naturally-occurring salts to man-made 
chemicals) from impaired waters.  This unique ability allows these technologies to 
‘create’ new water from underutilized impaired sources (for example, salty 
groundwater, impaired rivers, and post-consumer reclaimed waters) and to 
produce safe water by removing a wider range of contaminants than possible 
with conventional water treatment processes.  By purifying impaired waters to 
create ‘new’ water for the nation’s consumers and industries, desalination 
technologies will also help to ensure the sustainability of the nation’s 
conventional water supplies – every gallon of ‘new’ water created using these 
technologies is one less gallon that must be drawn from rivers and aquifers, and 
one more gallon that can be used to maintain our nation’s aquatic environments. 
 
The Achilles Heel of these desalination technologies, however, is cost – they are 
currently expensive to purchase and operate.  These costs have, to date, limited 
their application to regions that both have no choice but to employ them and that 
can afford them (Tampa Bay’s newly-built plant and the Metropolitan Water 
District of Southern California’s plans for a new desalination facility are prime 
examples – both are ‘losing’ some portion of their traditional water supplies and 
have the tax and revenue base to arrange the financing of desalination facilities).   
 
The Desalination and Water Purification Technology Roadmap identifies 
areas of research necessary to develop cost-effective technological ‘tools’ that 
can be used to help solve the nation’s water supply challenges.  The research 
areas identified in this Roadmap provide the foundation for a comprehensive, 